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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: October 1, 2002

FCC CERTIFICATION INFORMATION

The following information is in accordance with FCC Rules, 47CFR Part2, Subpart J, Section
2.1033(C).

2.1033(c)(1) Applicant:

Spectrian

350 W. JavaDr.

Sunnyvale, CA 94089
2.1033(c)(2) FCCID: 120M CPS2000
2.1033(c)(4) Type of emissions

GSM modulation; 300K GXW
EDGE modulation; 300KG7W

2.1033(c)(5) Frequency Range
Tranamit: 869 — 894 MHz

2.1033(c)(6) Range of Operation Power
Maximum 55.4 dBm

2.1033(c)(7) Maximum Power Rating

Section 22.913(a): Maximum ERP. The effective radiated power (ERP) of base transmitters
and cdllular repeaters must not exceed 500 Weatts.

2.1033(c)(12) Photographs of equipment
Refer to Exhibit 5

2.1033(c)(13) Equipment Employing Digital M odulation
Not gpplicable EUT isan amplifier

2.1033(c)(14) Data taken per Section 2.1046 to 2.1057

Refer to Exhibit 2

File R48836 Page 3 of 13pages



Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: October 1, 2002

SCOPE

FCC Part 22, Subpart H testing was performed for the equipment mentioned in this report. The
equipment was tested in accordance with the procedures specified in Sections 2.1046 to
2.1057 of the FCC Rules. TIA-603 may aso be used as atest procedure guiddine to perform
the some of the required tests.

The intentiond radiator above was tested in a smulated typicd inddlation to demondrate
compliance with the relevant FCC performance and procedural standards.

Find sysem data was gathered in a mode that tended to maximize emissons by varying
orientation of EUT, orientation of power and 1/0O cabling, antenna search height, and antenna
polarization.

Every practica effort was made to perform an impartid test using gppropriate test equipment of
known cdibration. All pertinent factors have been applied to reach the determination of
compliance.

OBJECTIVE

The primary objective of the manufacturer is compliance with FCC pat 22 Subpart H.
Certification of these devices is required as a prerequisite to marketing as defined in Section
2.1033.

Certification is a procedure where the manufacturer or a contracted laboratory makes
measurements and submits the test data and technical information to FCC. FCC issues a grant
of equipment authorization and a certification number upon successful completion of their review
of the submitted documents. Once the equipment authorization has been obtained, the label

indicating compliance must be attached to dl identical units subsequently manufactured.

Maintenance of compliance is the responghility of the manufacturer. Any modification of the
product that may result in increased emissions should be checked to ensure compliance has
been maintained (i.e,, printed circuit board layout changes, different line filter, different power
supply, harnessing or 1/0 cable changes, etc.).

File R48836 Page 4 of 13pages



Elliott Laboratories, Inc. -- EMC Department Test Report
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PERMISSIVE CLASS Il CHANGES

1) Adding new emission modulation transmissonsto the origina granted submission.

No other changes were made to the unit other then as mention above.

EMISSION TEST RESULTS

Section 2.1046: RF Power Output
The RF Power Output was tested to Section 22.913(a)
The following modulations were tested: GSM & EDGE
Procedure used: B
Reault: 55.4 dBm (using Power meter)

Refer to Setup Photo# 1 & 2 in Exhibit 3 and the test datain Exhibit 2: Test Measurement Data
for full detalls.

Section 2.1049: Occupied Bandwidth
The RF Power Output was tested to Section
The following modulations were tested: GSM & EDGE
Procedure used: C
Result: 247.3 kHz (GSM); 243 kHz (EDGE)

Refer to Setup Photo# 1 & 2 in Exhibit 3 and the test data in Exhibit 2: Test Measurement Data
for full detalls.

SECTION 2.1051: SPURIOUS EMISSION AT ANTENNA TERMINAL.
The Spurious Emission at the Antenna terminal was tested to Section 22.917(e).
The following modulations were tested: GSM & EDGE
Procedureused: D & J
Reault: -14.9 dBm F3 intermod (GSM Modulation)

Refer to Setup Photo# 1 and 2 in Exhibit 3 and the test data in Exhibit 2: Test Measurement
Datafor full ddtalls.
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: October 1, 2002

EQUIPMENT UNDER TEST (EUT) DETAILS
GENERAL

The Spectrian model MCPS2350 is a Multicarrier Cellular Amplifier that is desgned to provide
amplification for cdlular base gations sgnds. Normdly, the EUT would be placed on a table
during operation. During emissions testing the EUT was placed on a table such that it was at a
height of 0.8 m above the ground plane.

The sample was received on September 27, 2002 and tested on September 27, 2002. The
EUT conggted of the following component(s):

Manufacturer/M odel/Description Serid Number
SpectriaM CPS2350/Amplifier N/A

ENCLOSURE
The EUT enclosure is primarily congtructed of fabricated sheet stedl. It measures gpproximately
21.56 in wide by 17.72 in deep by 13.97 in high.

MODIFICATIONS

The EUT did not require modifications during testing in order to comply with the emisson
specifications.

File R48836 Page 6 of 13pages



Elliott Laboratories, Inc. -- EMC Department

Test Report

Report Date: October 1, 2002

SUPPORT EQUIPMENT

The following equipment was used as loca support equipment for emissons testing:

Manufacturer Model Description Serid Number FCCID
Agilent E4433B Signal Generator US40051573 N/A
Agilent E4433B Signal Generator U37231291 N/A
Narda 3001-10 Directional Coupler 33832 N/A
Narda 41620 Combiner N/A N/A
Weinschel 82-30-34 30-dB Attenuator MK969 N/A
EUT INTERFACE PORTS
The /O cabling configuration during emissons testing was as follows
Cable(s)
Shielded or
EUT Port Connected To Description Unshielded Length(m)
Input Signal Generators Coaxid Shielded 15
Output Attenuator Coaxia Shielded 15
DC input DC power 2-wire Unshielded 15
EUT OPERATION

The EUT was st to tranamit continuoudly at maximum power.

File: R48836
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: October 1, 2002

TEST SITE

GENERAL INFORMATION
Find test measurements were taken on September 27 , 2002 a Spectrian Facility, for the
Antenna Conducted Emisson measurements, located a 350 W. Java Dr., Sunnyvde,
Cdifornia

CONDUCTED EMISSIONS CONSIDERATIONS
Conducted emissions testing are performed in conformance with Section 2 of FCC Rules.
Measurements are made with the EUT connected to a spectrum anayzer through an attenuator
to prevent overloading the andyzer.

RADIATED EMISSIONS CONSIDERATIONS

Radiated measurements are performed in an open field environment. The test Ste is maintained
free of conductive objects within the CISPR 16-1 defined dliptica area.

File R48836 Page 8 of 13pages



Elliott Laboratories, Inc. -- EMC Department Test Report
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MEASUREMENT INSTRUMENTATION
RECEIVER SYSTEM

An EMI receiver as specified in CISPR 16-1 is used for emissons measurements. The
receivers are capable of measuring over the frequency range of 9 kHz up to 2000 MHz. These
recaivers alow both ease of measurement and high accuracy to be achieved. The receivers have
Peak, Average, and CISPR (Quasi-peak) detectors built into their desgn so no externd
adapters are necessary. The recaeiver automaticaly sets the required bandwidth for the particular
detector used during measurements.

For measurements above the frequency range of the recaivers, a spectrum anayzer is utilized
because it provides vishility of the entire spectrum dong with the precison and versatility
required to support engineering andysis. If average measurements above 1000MHz are
performed, the linear-average method with a resolution bandwidth of 1 MHz and a video
bandwidth of 10 Hz is used.

INSTRUMENT CONTROL COMPUTER
A persond computer is utilized to record the recaeiver measurements of the fidld strength at the
antenna, which is then compared directly with the appropriate specification limit. The receiver is
programmed with appropriate factors to convert the received voltage into filed strength a the
antenna. Results are printed in a graphic and/or tabular format, as appropriate.

The test recaiver o provides avisud display of the sgna being measured.

POWER METER
A power meter and thermister mount may be used for output power measurements from
transmitters as they provide a broadband indication of the power output.

FILTERS/ATTENUATORS
Externd filters and precison attenuators are often connected between the receiving antenna or

EUT and the recelver. This diminates saturation effects and non-linear operation due to high
amplitude transmitters and transent events.

File R48836 Page 9 of 13pages
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ANTENNAS

A biconica antenna is used to cover the range from 30 MHz to 300 MHz and a log periodic
antenna is utilized from 300 MHz to 1000 MHz. Narrowband tuned dipole antennas are used
over the 30 to 1000 MHz range for precison measurements of field strength. Above 1000
MHz, a horn antenna is used. The antenna cdibration factors are included in Ste factors
programmed into the test receivers

ANTENNA MAST AND EQUIPMENT TURNTABLE

The antennas used to measure the radiated eectric field strength are mounted on a non-
conductive antenna mast equipped with amotor drive to vary the antenna height.

The requirements of ANSI C63.4 were used for configuration of the equipment turntable. It
gpecifies that the test height above ground for table-mounted devices shdl be 80 centimeters.
Hoor mounted equipment shdl be placed on the ground plane if the device is normdly used on
a conductive floor or separated from the ground plane by insulating materia from 3 to 12 mm if
the device is normdly used on a non-conductive floor. During radiated measurements, the EUT
is positioned on a motorized turntable in conformance with this requiremen.

INSTRUMENT CALIBRATION

Tet equipment is regularly checked to ensure that performance is maintained in accordance with
the manufacturer's specifications. All antennas are cdibrated at regular intervas up to one year
with respect to tuned half-wave dipoles. An appendix of this report contains the list of test
equipment used and cdibration information.

File R48836 Page 10 of 13pages
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TEST PROCEDURES

GENERAL: For trangmitters with a detachable antenna, direct measurements for output power,
modulation characterization, occupied bandwidth, and frequency stability are performed with
the antenna port of the EUT connected to ether the power meter, modulation anayzer, or
spectrum andyzer via a suitable attenuator and/or filter. These are used to ensure that the
transmitter fundamenta will not overload the front end of the measurement instrument.

For transmitters with non-detachable antennas, field strength measurements are performed. The
substitution method is also performed for the appropriate test requirement.

Procedure B — Power M easur ement (Power Meter Method): The following procedure
was used for transmitters that have removable antennas.

1) Setthe EUT to maximum power and to the lowest channel.

2) A power meter was used to measure the power output.

3) A power meter was used. Corrected for any externa attenuation used for the
protection of the input of the sensor head. Also set the power sensor correction by
setting up the frequency range that will be measured.

4) Repest this for the middle and high channel and dl modulations that will be used and dl
output ports used for transmisson

Procedure C — Amplifier Bandwidth (Conducted Method): If the EUT isan amplification
device the following procedure was performed:

1) Setthe EUT to maximum power and to the lowest channel. Set the Resolution to 3 kHz
and Video Bandwidth to 30 kHz, with no averaging. These settings were used to show the
true representation of the sgnad bandwidth.

2) Madeaplot of the EUT output port and label it “Output”

3) With the same setting on the spectrum analyzer connect the cable that was connected to the
input port of the amplifier to the analyzer. Made aplot and labd it “Input”

Repest this for the high channe and dl modulations that will be used and dl output ports
used for transmission
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Procedure D — Intermodulation (Two-Tone Method): If the EUT isan amplification device
the following procedure was performed:

1

2)

3)
4)

5)

Set the EUT to maximum power. Set the Resolution and Video Bandwidth to 30 kHz, with
no averaging for congtant envel ope modulation and 100 samples averaging for non-constant
envelope modulation.

Set 1% signal generator to F1 = 876 MHz and 2™ signal generator to F2 = 884 MHz.

Used the following formula to determine the F3 and F4 intermods.

F3=2(F1) - F2
F4=2(F2) - F1

Set the spectrum anayzer display line function to —13-dBm.
The gpan of the spectrum analyzer was set to display the two-tone, intermods, and anything
other spurious emissions.

All spurious or intermodulation emisson must not exceed the —13-dBm limit. Steps1to4
were repested for all modulations and output ports that will be used for transmission.

Procedure J — Antenna Conducted Emissions: For spurious emission measurements at the
antennatermina the following procedure was performed:

1) Set the transmitting two-tone sgnas to maximum power.

2) Set the spectrum andyzer display line function to —13-dBm.

3) Set the spectrum analyzer bandwidth to 30 kHz.

4) For the spectrum analyzer, the start frequency was set to 9 kHz and the stop frequency set
to 9000 MHz. All spurious or intermodulation emission must not exceed the —13-dBm
limit.

Steps 1 to 3 were repeated for al modulations and output ports that will be used for
transmission.
File: R48836 Page 12 of 13pages
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SPECIFICATION LIMITS AND SAMPLE CALCULATIONS

RADIATED EMISSIONS SPECIFICATION LIMITS

The limits for radiated emissons are based on the power of the transmitter at the operating
frequency. Daais measured in the logarithmic form of decibels relative to one milliwett (dBm)
or one microvolt/meter (dBuv/m,). Thefidd strength of the emissons from the EUT is
measured on atest Ste with areceiver or spectrum andyzer.

Bdow is the formula used to calculate the attenuation requirement, relative to the tranamitters
power output when the fidd strengthin dBuV/m is measured. For this example an operating
power of 3wattsisused. The radiated emissons limit for spurious sgnds outside of the
assigned frequency block is 43+10L og. (mean output power in watts) dB below the measured
amplitude at the operating power.

CALCULATIONS - EFFECTIVE RADIATED POWER

E(V/m)=030* P* G
d

E= Fdd Strengthin V/m

P= Power in Waitts (for this example we use 3 watts)

G= Gain of antennaiin numeric gain (Assume 1.64 for ERP)
d= distance in meters

E(V/m) = 0O30* 3watts* 1.64 = 4.05V/m
3 meters

20* log (4.05 V/m* 1,000,000) = 132.15 dBuV/m @ 3 meters

FCC Rules require an attenuation of 43 + 10 log (3) or 47.77 dB for dl emissons outside the
assigned block, the limit for spurious and harmonic emissonsis

132.15dBuV/m —47.77 dB = 84.38 dBuV/m @ 3 meter.

Note: For EIRP the caculation yields avaue of 82.2 dBuV/m @ 3 meters. The subgtitution
method is used for spurious emission not being 20 dB below the caculated fidd srength.
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EXHIBIT 1: Test Equipment Calibration Data
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Antenna Conducted Emissions, 01-Oct-02

Engineer: jmartinez

Manufacturer Description Model # Assett# Cal interval Last Calibrated Cal Due
Hewlett Packard Spectrum Analyzer 9KHz - 26GHz ~ 8563E 284 12 3/21/2002 3/21/2003

Power Output Measurement, 01-Oct-02
Engineer: jmartinez

Manufacturer Description Model # Assett# Cal interval Last Calibrated Cal Due
Rohde & Schwarz Power Meter NRVS 1422 12 9/6/2002 9/6/2003
Rohde & Schwarz Power Sensor 100uW - 2 Watts NRV-Z32 1423 12 9/6/2002 9/6/2003

File: T48815 Test Equipment (Emissions) lofl
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EXHIBIT 2: Test Measurement Data

The following data includes the Antenna conducted emisson measurements of the Spectrian
model: MCPS2350.

T48815, 11 pages
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EMC Test Data
Client: |Spectrian Job Number:|J48808
Model:|MCPS2350 T-Log Number: | 748815
Proj Eng: |Juan Martinez
Contact: |Gary Glaze
Emissions Spec:|FCC 22 H Class: Cellular
Immunity Spec: Environment;

EMC Test Data

For The
Spectrian
Model

MCPS2350

T-Log: T48815, Rev 0.1

Cover
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EMC Test Data

Client: |Spectrian Job Number:|J48808
Model:|MCPS2350 T-Log Number: | 748815
Proj Eng: |Juan Martinez
Contact: |Gary Glaze
Emissions Spec:|FCC 22 H Class: Cellular
Immunity Spec:|Enter immunity spec on cover Environment;

EUT INFORMATION

General Description
The EUT is an cellular amplifier which is designed to be used with Cellular station and towers. Normally, the EUT would be
placed on a rack during operation. The EUT was instead treated as table-top equipment during testing to simulate the end
user environment. The electrical rating of the EUT is 26Vdc, 175 Amps.

Equipment Under Test

Manufacturer

Model

Description

Serial Number

FCCID

Spectrian

MCPS2350

amplifier

N/A

[20MCPS2000

deep by 13.97 in high.

Modification History

EUT Enclosure
he EUT enclosure is primarily constructed of fabricated sheet steel. It measures approximately 21.56 in wide by 17.72in

Mod. #

Test

Date

Modification

T-Log: T48815, Rev 0.1

EUT Descrip

Page 2 of 11
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EMC Test Data

Client: |Spectrian Job Number:|J48808
Model:|MCPS2350 T-Log Number: | 748815
Proj Eng:|Juan Martinez
Contact:|Gary Glaze
Emissions Spec:|FCC 22 H Class: Cellular
Immunity Spec:|Enter immunity spec on cover Environment;
Test Configuration #1
Local Support Equipment
Manufacturer Model Description Serial Number FCCID
Agilent E4433B Signal Generator US40051573 N/A
Agilent E4433B Signal Generator U37231291 N/A
Narda 3001-10 Directional Coupler 33832 N/A
Narda 41620 Combiner N/A N/A
Weinschel 82-30-34 30-0B Attenuator MK969 N/A
Remote Support Equipment
Manufacturer Model Description Serial Number FCCID
None
EUT Interface Ports
Cable(s)

EUT Port Connected To Description Shielded or Unshielded Length(m)
Input Signal Generators Coaxial Shielded 15
Ouput Attenuator Coaxial Shielded 15

DC input DC Power Supply 2 wire Unshielded 1.5

EUT Operation During Emissions
EUT was set to continously transmitt at maximum power.
T-Log: T48815, Rev 0.1 Test Configuration #1
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ZElliott EMC Test Data

Client:| Spectrian Job Number:|J48808

Model:| MCPS2350 T-Log Number:| T48815

Proj Eng:|Juan Martinez

Contact:|Gary Glaze

Spec:|FCC 22 H Class:|N/A

Section 2.1046: RF Power

Test Specifics
Objective: The objective of this test session is to perform final qualification testing of the EUT with respect to the
specification listed above.

Date of Test: 9/27/2002 Config. Used: 1
Test Engineer: jmartinez Config Change: None
Test Location: Off-site EUT Voltage: 26Vdc

General Test Configuration
The EUT was located on the turntable for radiated field strength measurements and the local support equipment was

located underneath the table.
A power meter was used to the measure the RF power of the EUT. An attenuator was used to protect the front end of the
power sensor head. Also, the attenuator value was programmed into the power meter.

Ambient Conditions: Temperature: 16°C
Rel. Humidity: 49%

Summary of Results

Run # Test Performed Limit Result Comment

1 Output Power 22.913(a) Pass

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.

T-Log: T48815, Rev 1.0 RF Power Page 4 of 11
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EMC Test Data

Client:| Spectrian Job Number:|J48808
Model:| MCPS2350 T-Log Number:| T48815
Proj Eng:|Juan Martinez
Contact:|Gary Glaze
Spec:|[FCC 22 H Class:|N/A

Run #1: Conducted Output Power

Output power measured with a Peak Power Sensor (NRV-232, Asset# 1423), Power Meter (NRVS, Asset# 1422)

Freq | Measured Value Correction factor Power Output Comments
(MH2) (dBm) (dB) (dBm)
876.00 -4.20 59.6 55.40 Power Meter
Attenuator value enter into power meter.
T-Log: T48815, Rev 1.0 RF Power
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ZElliott EMC Test Data

Client:|Spectrian Job Number:|J48808
Model: MCPS2350 T-Log Number:|T48815
Proj Eng:|Juan Martinez

Contact:|Gary Glaze
Spec:|FCC 22 H Class:|N/A

Section 2.1049: Occupied Bandwidth

Test Specifics

Objective: The objective of this test session is to perform final qualification testing of the EUT with respect to the
specification listed above.

Date of Test: 9/27/2002 Config. Used: 1
Test Engineer: jmartinez Config Change: None
Test Location: Off-site EUT Voltage: 26Vdc

General Test Configuration

When performing conducted measurements from the EUT's antenna port, the antenna port of the EUT was connected to the
spectrum analyzer or power meter via a suitable attenuator to prevent overloading the measurement system. Al
measurements are corrected. Modulation must not exceed manufactures stated bandwidth.

For this specific test the occupied bandwidth was measured to provide the correct Resolution bandwidth that will be used.
This requirement is specified in 22.917(h).

Because the EUT is an amplifer, input and output plots were made to show that the bandwidth was not altered. By altered
we refer to the bandwidth increasing in width.

Ambient Conditions: Temperature: 16°C
Rel. Humidity: 49%

Summary of Results

Run Test Performed Limit Result Comment
1 Occupied Bandwidth & Input - | Per FCC requirement | Pass GSM modulation
output plots
2 Occupied Bandwidth & Input - | Per FCC requirement | Pass EDGE Modulation
output plots

T-Log: T48815, Rev 1.0 Occupied Banwidth Page 6 of 11
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EMC Test Data

Client:| Spectrian Job Number:|J48808
Model:| MCPS2350 T-Log Number: 748815
Proj Eng:|Juan Martinez
Contact:|Gary Glaze
Spec:|FCC 22 H Class:|N/A

Run #1: Occupied Bandwidth (GSM modulation)

Measured Value | Specified Bandwidth | Resolution |Comments
(MHz) (MHz) (kHz)
247.3 300 3
Output Plot
#¥ATTEM 1G@dE aMER 1. 86dE
FL 59. EdEm 1E8d B 247 . ZkH=z

GSM modulation
Qutput Plot

CEMTER &7F5. 9854@MH=z SFAM T1E6. SkHz
#¥FEM 2. BkH=z ¥UEBEW Z0kH=z SHF ZBEms
Input Plot
ATTEM Z@dBE aMER . SEdE
FL E.1dBEm 18d B~ 248 . SkH=

GSM modulation

Input Plot

CEMTER 27VE. BBA&AMH=z SPAM 71E6.9kH=z
#¥REW 2. @kH=z #UEW 2@EkH=z SWP ZEEAms
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#Elliott

EMC Test Data

Client:| Spectrian Job Number:|J48808
Model:| MCPS2350 T-Log Number: 748815
Proj Eng:|Juan Martinez
Contact:|Gary Glaze
Spec:|FCC 22 H Class:|N/A

Run #2: Occupied Bandwidth (EDGE Modulation)

#¥ATTEM 18dE

REL 59. EdBm lEd B~

CEMTER 27E. BEBEMHz
#¥REW 3. BkHz

¥ATTEMN 1@dE

FEL 59. 6dEBm 18d B~

CEMTER 27VE. BEAMH=
#¥REW 2. @kH=z

Measured Value | Specified Bandwidth | Resolution |Comments
(MHz) (MHz) (kHz)
243 300 3
Output Plot

#¥UEW 1. B@AMH=z

#UEW 1. @MH=z

AMERE -2, BEd B

Z43kHz .
Edge Modulation

Output Plot

SFAM 1. 888MHz
SWF Z8B8ms

Input Plot

aMKR —Z. @@dE

Z243kH=z
Edge Modulation

Output Plot

SPAM 1. BEAMH=z
SWP Z88ms

T-Log: T48815, Rev 1.0

Occupied Banwidth Page 8 of 11



ZElliott EMC Test Data

Client:| Spectrian Job Number:|J48808

Model:| MCPS2350 T-Log Number:| T48815
Proj Eng:|Juan Martinez

Contact:|Gary Glaze

Spec:|[FCC 22 H Class:|N/A

Section 2.1051: Spurious emission at the Antenna Terminal

Test Specifics
Objective: The objective of this test session is to perform final qualification testing of the EUT with respect to the
specification listed above.

Date of Test: 9/27/2002 Config. Used: 1
Test Engineer: jmartinez Config Change: None
Test Location: Off-site EUT Voltage: 26Vdc

General Test Configuration
The EUT and all local support equipment were located on the table for testing. The Eut was connected directly to Test
Receiver. A 50-dB attenuator was used between the EUT and Test Receiver.

Ambient Conditions: Temperature: 16°C
Rel. Humidity: 49%

Summary of Results

Run Test Performed Limit Result Comment
1 Intermodulation & Out-of-Band 22.917 (e) Pass GSM Modulation
Emissions
2 Intermodulation & Out-of-Band 22.917 (e) Pass EDGE Modulation
Emissions

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.
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ZElliott EMC Test Data

Client:| Spectrian Job Number:|J48808

Model:| MCPS2350 T-Log Number: 748815
Proj Eng:|Juan Martinez

Contact:|Gary Glaze

Spec:|FCC 22 H Class:|N/A
Run #1: Intermodulation & Out-Of-Band emissions (GSM Modulation)

¥ATTEM 1B8dE MER —14. 98d Bm
FL 59 GdEm 1Ad B~ 859 BTV MHz
GSM Modulation
Intermodulation
(Two-Tonej)
D
F

WMMMW

CEMTER 881. 75MH=z S5FAM BS. 25MH=
¥REW 3Pk H=z ¥UBW 3Pk H=z SWP 19@ms
¥ATTEN 18dB MER —1E. 48dBm

RL 53. EdBm 18d B~ 1. 755GHz

GSM Modulation

Conducted Out-of-Band
Emissions

ww

START BH=z STOP 9. BBEGH=z
¥REBW 3Bk Hz ¥UEW ZB@kH=z SWF ZS5sec
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#Elliott

EMC Test Data

Client:| Spectrian Job Number:|J48808
Model:| MCPS2350 T-Log Number: 748815
Proj Eng:|Juan Martinez
Contact:|Gary Glaze
Spec:|FCC 22 H Class:|N/A

¥ATTEMN 1B8dE
RL 53. 6dBm 18d B 899 . 89MH=z

MUY SRR, WIS |

CEMTER 8723. 53MH=z

¥FEW ZAkHz ¥LIEBEM

¥ATTEM 18dE
FL 59. EdBm 1dd B~ 1. 755GHz

START GH=z

¥REW 3BkHz ¥LUEM

Run #2: Intermodulation & Out-Of-Band emissions (EDGE modulation)

MER —15. 48dEm

ettt gt

SPAM 49, B4MHz
36k H= SWF 148ms

MKR —-15. 5%FdBm

1S, U WP O S Y

STOP 9 AABGHz
8k Hz SWP Z5=zec

Edge Modulation

Intermodulation emission

Edge Modulation

Conducted Out-of-Band

Emissions

T-Log: T48815, Rev 1.0
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